+
Y
(o]

@

STEYR SCOUT

6MM BOLT ACTION SNIPER RIFLE INSTRUCTION MANUAL

ANAWARNING! A

NOT A TOY. USER RESTRICTED TO 18 YEARS OF AGE OR OLDER.

ALWAYS KEEP THE AIRSOFT GUN POINTED IN A SAFE DIRECTION.
THIS AIRSOFT GUN MAY CAUSE SERIOUS INJURY IF MISUSED OR MISHANDLED.

ALWAYS READ THROUGH ALL INSTRUCTIONS BEFORE USING.

THE PURCHASER AND USER SHOULD CONFORM TO ALL LAWS GOVERNING OWNERSHIP.
TRANSPORT AND USE OF AIRSOFT GUNS.



Steyr Scout Bolt Action Sniper Rifle

Always wear eye protective gear.

When shooting airsoft gun for a target or game, you and all participants,
you and all participants muct wear goggles or other eye protective gear,
also paying attention to ricochets. (Pay sufficient attention also to third
personnel other than participants.)

Never aim or shoot a person or animal as the
target.

Never shoot as joking, always look before shoot,
careless use may cause injure and be punished.

Never shoot airsoft gun at places where people
and cars pass cross.

Avoid pulling the trigger carelessly.

Do not carryout in public place, put into a case
or bag for carrying.

Store airsoft gun at places out of reach by
children.

BB pellets may be shot out even if the magazine
is removed.

Safety Setting

Always set the selector lever to Safety position
until ready to shoot. Always keep airsoft gun
unloaded until ready to use.

/\ WARNING!

Always keep your fingers away from trigger
until ready to shoot.

Never disassemble or modify airsoft gun,
to avoid causing troubles and dangerous.

B The operation procedure varies according to the model. Make sure to operate an airsoft gun after recognizing its features.
B We are not responsible for any accidents, events, injuries or repair costs arising from wrong operation and handling or by modification and

disassembly of the gun.

B Repair cost is payable if user damages product with DIY work.



1 _aSRECIFICATIONS

BARREL-RECEIVER GROUP

STOCK

BIPOD GROUP

TAKEDOWN SCREW (REAR)

\ TAKEDOWN SCREW (FRONT)

BIPOD TAKEDOWN PIN

—w
WEIGHT 2.9kg
LENGTH 1005 mm
BARREL LENGTH 363 mm
BARRLE CALIBER 6.03 mm
HOP UP ADJUSTMENT Adjustment lever & TDC
MAGAZINE 32 rds
COLOR BLK/GRAY
POWER OUTPUT (Normal /Japan) 1.82J /0.9 ) (Spring)
PELLET TYPE 6 mm BB
INITIAL SPEED (Normal / Japan) 443 FPS (135 m/s) / 312 FPS (95 m/s)
This product is not compatible with Tokyo Marui VSR10 system




2 _anREAR/FRONT SIGHTS

Rear sight

Pull up on the rear sight atop of the trigger.
Simply push it down to return to place.

A ~

Front sight

Push the switch on the front sight to have it pop up.
Repeat and push down the front sight to return to place.

Z /



Push on the bipod release switch to drop it
down. Simply push it back up to retract.

*The bipod is a moving part so repeated use typically causes wear.

Press the white button and roll forward to release the safety.
It is armed (firing ready) if the red mark appears.




5 _mBUITSTOCK ADJUSTMENT

Stick a hex key inside the hole under the
butt plate and pry it open to adjust the length.

6 _amSIENCER INSTALLATION

Remove the front cap on the barrel to see a counter-clockwise
14mme-dia. thread that will accept all compatible silencers
on the market.




7 _anMAGAZINE INSTALLATION

Main magazine

Simply snap the magazine into place as necessary.
Press the magazine release button to remove it.

*Non-compatible with MOD24 standard magazine, which can only be

used by changing the maganzine inner case.

Spare magazine

Press the 2 side buttons to remove the
dust cover. Insert the spare magazine
vertically into the buttstock.

'8 _eREEILLING BBS

Press on the magazine to let maganzine feeding lip pop out (1). Aim the BB filler
to the feed lip on the magazine (2). Start refilling BBs into the magazine (3).
Push BBs in place with the pusher or rod (4).




9 _mREADY.TO FIRE

Pull up on the charging handle and then pull all the way back to load .
With the action in place, make sure the charging handle is secure in position
before firing by pulling the trigger. (Not available on Safety)




10 _aublOP.UP ADJUSTMENT

Both adjustment lever and TDC are available on this gun,

you can choose between one of them.

Release the bipod to see the HOP UP adjustment lever,

or adjust the TDC on the top of the rail. Clockwise to increase
the hop-up. Counterclockwise to decrease the hop-up.

HOP €«—>» NORMAL

X Too much hop-up (Return the lever toward NORMAL)

VvV O
BEST POSITION o r —
[e—
ﬂ@
o

© X Not enough hop-up (Move the lever toward HOP)
Or, too much hop-up(Return the lever toward NORMAL)




11 _amAINTENANCE

Drop a few drops of silicone oil from the pellet entrance, then fire pullets equivalent to 1 or 2 maganzine.
Use the cleaning rod(with cotton) as shown below, to remove the excess oil to complete the miantenance.

L

S

Always begin the maintenance by returning the hop up adjustment lever to the Normal (HOP off) position.
The inside chamber is a precision component, it can be damaged easily. Be careful during maintenance.
Never use any used pellets.

Cut the cotton of the size
as shown. ’ Wind the cut cotton cloth

How to use a cleaning rod

Cut a cotton cloth to the size as shown and insert
one end into the hole in the rod.(Adjust the length of
the cloth for smooth entry into the barrel.)

Isita VSR10? It is not VSR10 compatible.

Is it a MOD24 system? Yes, but with the Bore-Up cylinder system.

Isit intgrc?angeable with the MOD24 Its Maganzine inner case does not fit.

magazine?

/(-:Letthr;ehﬁgll')t;;r?]terchangeable with that It is compatible with trigger unit, hop up chamber and inner barrel.

Hop up bucking recommendation? Predator hop up bucking.

How to fix stuck BBs? Pull back the bolt to full stop. Then dislodge BBs with a cleaning rod.

How to fix poor trajectory? Clean the barrel, check the airtight and then adjust the hop up as necessary.

How to fix a broken airsoft gun? Hand it over to the nearest distributor or tech. DO NOT DIY to avoid warranty problems.




13 _amEXPLODED VIEW

" '_ _-.l.
Modify Airsoft [Steyr Scout]
Owners Group How-To

10



14 _amEXPLODED VIEW

01

01-1

01-2

01-3

01-4

01-5

01-10

Inner Barrel

Predator Hop Up Bucking
M2X6 Self-Tapping Screw
Hop Up Adjustment Lever
M2.5x8 Screw (2 pcs)

Hop Adjuster (right)

Hop Adjuster (left)

Hop Up Adjustment Spring
Hop Up Adjustment Pin

M2.5x8 Screw (2 pcs)

01-11

01-12

01-13

01-14

01-15

01-16

01-17

01-18

01-19

01-20

M2.5x12 Screw

Hop Up Arm

Hop Up Chamber (right)
Chamber Nut

Hop Up Chamber (left)
Slide Spring

Sight Release Slide

Pin

Sight Adjustment Screw

Spring

01-21

01-22

01-23

01-24

01-25

01-26

01-27

01-28

01-29

01-30

Thrust Washer

Front Sight

Barrel Extension Housing
M4X10 Headless Screw
Middle Receiver

M4X6 Headless Screw
Barrel Front Cap

Front Cap O-ring

Outer Barrel

Magzine Well

01-31

01-32

01-33

01-34

01-35

01-36

M3X12 Combine Screw
Washer (2 pcs)

M3X10 Combine Screw
TDC Screw

O-ring

Washer (2 pcs)



15 _amEXPLODED VIEW

02-2

02-3

02-4

02-5

02-10

Spring Guide Stopper

Trigger Assembly
Washer

M3X10 Combine Screw
POM Bushing (front)
M3X6 Combine Screw
Back Receiver Set
POM Bushing (back)
Pin

Safety Housing

02-11

02-12

02-13

02-14

02-15

02-16

02-17

02-18

02-19

02-20

Screw 02-21
Washer 02-22
Safety Bar 02-23
Positioning Ball 02-24
Positioning Spring 02-25
Set Screw 02-26
Safety Pin 02-27
Lock Piece 02-28
Pressure Spring 02-29
Safety Roller Sub-assy 02-30

Pivot Pin

M2.5X8 Combine Screw (2 pcs)
Enlarge Cylinder Head

O-ring

Enlarged Air Brake Piston Head
Enlarge Piston

9mm Irregular-pitch Spring
Enlarge Spring Guide

Enlarge Bolt

Bolt Handle

02-31

02-32

02-33

02-34

02-35

02-36

02-37

02-38

02-39

02-40

Bolt Clip Pin

Bolt Clip Spring
End Cap

End Cap Screw
Rear Sight Spring
Rear Sight Nub
Rear Sight Base
Rear Sight

Rear Sight Pin

M4X6 Combine Screw



16 _amEXPLODED VIEW

03-1

03-2

03-3

03-4

03-5

03-7

03-8

03-9

03-10

Stock Body

Nut (2 pcs)

M4X10 Rail Screw (2 pcs)
Rail

Right Lever Retainer
Spring

Left Lever Retainer
Lever Actuator

Pin

Pin

03-11

03-12

03-13

03-14

03-15

03-16

03-17

03-18

03-19

03-20

Bipod Takedown Pin
Bedding Washer
Takedown Screw (front)
Nut

M3X8 Screw

Takedown Screw (rear)
Right Stock Insert

Left Stock Insert

Butt Stock Cover

Screw

03-21

03-22

03-23

03-24

03-25

03-26

03-27

03-28

03-29

03-30

Right Grip Rail

Right Bipod Body
M2.5X6 Screw (6 pcs)
Left Bipod Body

Left Grip Rail

Bipod Swivel Body
Right Spring Clip
Spring (2 pcs)

Left Spring Clip

Fake Body Magazine

03-31

03-32

03-33

03-34

03-35

03-36

03-37

03-38

Right Snap Latches
M3X6 Screw (4 pcs)
Spring (4 pcs)

Left Snap Latches
Fake Bottom Magazine
Spacer

Butt Plate

Washer



17 _amEXPLODED VIEW

04




am

STEYR SCOUT

6MM BOLT ACTION SNIPER RIFLE INSTRUCTION MANUAL

m G o &

ANWARNING! A

RAmI8HEREILEE 12U LEXRRER -

FHREREEOZEZAE BEERBEFES

-

TEE -

SEF Rl AR RF AN BAAE AR ER S -

ERNMERNEREETRAMABEERRE -



Steyr Scout Bolt Action Sniper Rifle
M/'
Z x

FEELEERR
EFER  MAESHENARHEERIEMRHES -
FERRE  URREAtESARRRIIEZE -

HEAZRRK - BRPBHESRER
HOMERTEZERSE - EMESZ

r

AAEEREBO - g RNV : DT 2] -3

BABERNHBEBEBEEZT - BE
CERRPLUERS -

O O X

BIRHET ZENNEEREREZIMT -

i3
il
=3
=
-
gg'
e

A“’x.:

>
Safety Setting _
MABIEA  BERTBENBEE  WRHEN  FRTIEHEIRY - EREE TR ERULE -

SafetyfiI& -

e d= =
=H

m FTERESCOUTRIEINAEE - BIRIFILE -
n EREEARATHREHRRFNEEZENTY - B - 26 - ARBANKFEIRIMEENLEERTAETEE -

n ERAIERER:
BEWEISCOUTH - R EAMRRAMRDTH - HERA LMBERE - AUMEGEENEREAE -
FRBRIREFM - FHEIRFREL -



1 _aSCOUT #155

|
] |

| MERSESRH4

~
/ N BE T RES B

BEHEEEH

58 2.9 kg

BE 1005 mm

NERE 363 mm

AEER 6.03 mm

Hops BB R # FETRATDC

EBHERE 32 rds

EEeEE B/x

B ARIE (—8/B X&) 1.821/0.9) (BEHHREN)

HEEE 6 mm BB

BOME(—/BX) 443 FPS (135 m/s) / 312 FPS (95 m/s)

WERABIHLTHEA Tokyo Marui VSR10 R#R




2 _amliiF3/ 20 R AE

e P

BRI ESTNRMAERENE -
FERRBMAKS  ERBRMAKROAENT -

A A

v T

2E 1)
WA ELOWEEE EL0ZTBEFHELRE -
EERELNWE  AIEGEHIIFER  SELTE-



3 il 3R 3% 1E

BTHRETANMRERE - BT R Rl
MIZRER -

EEWOR EEXESHRoVEEEEA -
HREFEAEDSY REBEATEERER -

A a5 B R AF

BRTOeRBEmabl I REEEHEEE -
EETHRHRAE  AIRTRUBHFMNRE -




EENERARE  BEAANARTF
FEMTBEFERARERTEN
LPEMADMT -

6 it EE R

RIS IRIEB T TR E 14T RA - <§§
JERARTEHLENEILITREE - >




¥ 58 [H

HEBLOBBHANTREBEREK -
R BEEBLNHERNTZEEDRT -
* B ERMOD24MEBET A - BERNE -

firs FA 55 [

GETMARBTEEFEHRSRT -
BEUEAS—BARAEEAEOENS
B o

8 _amBBiEIHR

(1) cEEEERELBBESEREZ (2) PHRESKEEEHEQAL
(3) I¥BBIER AHER (4) AW EUIEKBBE -




9 _ B ER

(1) IgtEmutm ERE -
(2)RNFERUELE -SEBLRRNMREMGR  BITHE -

SafetR =\ T % B i #%




10 __anHOP.UP %

Scout EBMBMHABTHAERATOCMEHopHHEL X  HIRE—ER -
AEREMRMZRTS >  MIDCAIEREARBEBRE  TRXMEETS
ERFHTHMINBRER - IERHIEETOCRATIBMHop FERE -
EFREFARE -

13

AEREIEO#EXZTOCIERESHEB U MHop » RZATARED -

X Too much hop-up (Return the lever toward NORMAL)

VvV O
BEST POSITION = ' — 2

© X Not enough hop-up (Move the lever toward HOP)

Or, too much hop-up(Return the lever toward NORMAL)



AT EE N EBBE

Pyl _

— / = —

—_— —_—T ===t [ [

T
A
S
V4
=]
Cut the cotton of the size

as shown. Wind the cut cotton cloth.

Cotton cloth

ﬁ“ Cr
%
‘Zz,,o
%

E§S$§§% @fg—Jﬁ/fjx@

4N fe] 1E B {5 A 18 48 1%

FETET—RA25x10mmMNEHEHhEFEERKEREES
WEOMAR URENSXNETREBFE
*HFEBBEHOPE + I % 38 BHOP &2 i 18 2 B 5F -

12 _aQ&A

EERVSRI0FR#? EVSRIORHKTHEE -

2 &EEMOD24/SSC24 R #i? B EREIBERBMAMRA.

HEMOD24MBERSHA? TEBRAE -

THREIRMOD24#A? EIRMAE - HopERAEHA -

EEERANHOPE? Predatorf@®mR

MREBIFEXEERE? EREREREEM  NEBREETHER -

EEETEOREER? ERREFERFER ERZTEUEZAEHOPHE -
BREEZEEER? FARAEHEHEAEERMERE  S2FEDF  UEHERBEER -




" '_ _-.l.
Modify Airsoft [Steyr Scout]
Owners Group How-To

10



01-10

AE 363mm
Predator HopkZ
M2X6 844

Hop Up B&EfHIE
M2.5x8 884 (2A)
HOPEERZHIE (B )
HOPEBRZHIR (Z{Rl)
Hop:R B AR E I8 E
Hop:RE AR E (IR

M2.5x8 844 (2A)

01-13

01-14

01-15

01-16

01-17

01-18

01-19

01-20

M2.5x12 244
TFE#R

HoplE (5 {Al)
RIE

HoplEE (£ fl)
EOERREE
ELEER
#OEE R
#OERIRM

ELEEREE

01-21

01-22

01-23

01-24

01-25

01-26

01-27

01-28

01-29

01-30

ES

Eil
BEAIR
M4X10 1844
BB
M4X6 1244
SME RO
BOEOR
HE

EEE

01-32

01-33

01-34

01-35

01-36

M3X12 8844

EEEF 2A)
M3X10 $##4

M3X5 TDCHAR B4
AEOR

2R (2A)



02-2

02-3

02-4

02-5

02-10

RIEH

it 10

HBEES 2A)
M3X10 #2844
HEPOM#EIR (A1)
M3X6 144
HEERA
HEPOM#IR (&)
TRIGIRERIEEN TEH

fRIGEE

02-11

02-12

02-13

02-14

02-15

02-16

02-17

02-18

02-19

02-20

M3X6 $R#4
RIZERE R
fRigERR
FRERIEAR RE (I 2R
ENI MRS
M3X3 {244
TREZTE AL - $ 8
FREZRENL R
FRERTENL - B2
RIZRG

02-21

02-22

02-23

02-24

02-25

02-26

02-27

02-28

02-29

02-30

1R RIRIER
M2.5X8 #8244 (2A)
MARSREITE
MAREIFEOMRE
IAEEHE
MAEEA

9mm EE
MARGIRIER
ARG ERE

R ETHIA

02-31

02-32

02-33

02-34

02-35

02-36

02-37

02-38

02-39

02-40

HIAENI12
HIRE 2
RIIRE

M4X12 BE184
IRPIEE
IRPITER
BRPIEMIR

RPY

TRPIE

M4X6 1844



03-1

03-2

03-3

03-4

03-5

03-7

03-8

03-9

03-10

e

Y218 2A)

M4X10 844 (2A)
BRABEEE
BRHREEFE (B)
MIZREERiEREE
BIEHREE R ()
BRI R iR
2R R ig R iR A
FVZREIE R HEEH

03-11

03-12

03-13

03-14

03-15

03-16

03-17

03-18

03-19

03-20

B R 8
BEHNEAR

M6X28 RS RIRAG S R4
218

M3X8 8244

M3X30 HES#RESRE
BRRE A IR

BRRSZE (IR AR

BIERE

BIEREEE R4

03-21

03-22

03-23

03-24

03-25

03-26

03-27

03-28

03-29

03-30

RIZR B RIZER

HZR (&)

M2.5X6 $8#% (6A)
Iz (%)
FZR 2 AR
FZRIZEEEBE
HIZEEAIR1E (F)
FIZE-RHESEEE 2A)
IZRE IR ()
REMEESNR

03-31

03-32

03-33

03-34

03-35

03-36

03-37

03-38

KETEEFE (B)
M3X6 844 (4N)
RKEMEEFIEEE 4A)
KETEERE (£)
REMEERE

-fidd

BRER



EENR

04

04-1 EE



STEYR ARMS GmbH, Austria, and the Steyr logo
are registered trademarks of STEYR ARMS GmbH
- www.steyr-arms.com - and are used for airsoft replicas under license

“Comere

4
ctio® . .
et from ActionSportGames| A/S, Denmark - www.actionsportgames.com.

MODIFY

Manufactured by Modify-tech
www.modify-tech.com

No.21, Ln. 384, Yongfeng Rd.,

Bade Dist, Taoyuan County 334015, Taiwan



